IR 3) % %/DRIVE SYSTEM

% /NO % %5 /SN 4 #7/Name Name X 2/QTY
1 272332010002 &, HLYSQ Motor 1
1 920900100121 @, HL (3 iR) HPQ Motor 1
1 272398532501 I L % (YSQ) Encoder 1
1 255098513251 2L % (HPQ) Encoder 1
2 272313514001 IRENHEE o GF3)) Drive axle 1
3 910100300074 ¥ 44GB5783-M16x60-8. 8 Bolt GB5783-M16x60-8. 8 4
4 910400100010 “F-# B GB97. 1-16—200HV The flat washer GB97.1-16-200 h 4
5 910400500010 % # B GB9I3-16 Spring washer GB93-16 4
6 910300100010 ¥2#-6GB6170-M16-10 Nut GB6178 M16-8 4
7 910600100019 [7] 42 45GB119. 2—-16x40 The cylindrical pin GB119.2-16 2
8 910100300052 ¥ A+GB5783-M12x40-8. 8 Bolt GB5783-M12x40-8. 8 4
9 910400100008 F 4 E GB97. 1-12—200HV The flat washer GB97.1-12-200 h 4
10 910400500008 7% B GB93-12 Spring washer GB93-12 4
11 910300100008 ¥2#-6GB6170-M12-10 Nut GB6178 M12-8 4




IR sh#+/DRIVE AXLE

A5 /N0 %45 /SN 4, #%/Name Name 2 /QTY
1 272398013510 180%1 3 2 L-JH2143502010 1
2 272398013511 180%1 3 2 R-JH2143502020 1
3 910400500019 EEA Y] 2
4 272398523501 #) %0 % Bl T ¥R4TJIH2142401016 2
5 272398523502 % B B 2 43 8B 4TUH2142401017 2
6 272398523514 #)h 8  AZRATH 4 JH2142401018 2
7 272398523503 )3 3% & w3 JH2142401019 2
8 910700600041 ¥ 44 447432010 2
9 272398523504 K 5 % 9 4 JH2142401021 2
10 272398523505 4% 3R 8k 3 i JH2142401022 2
11 272398523506 #1146 ¥8 4T JH2142401023 10
12 272398523507 180%1 3 # JH2142401024 2
13 272398523508 ¥ #h| -JH2142401025 1
14 272398523509 ¥ #h 5 RR-JH2142401026 1
15 272398523510 F B R 16
16 272398523511 F 4 B % BRATMB*25 16
17 272398523512 * ik 21 JH2142401027 2
18 272398523513 12THy & JH2142401028 1
19 272312011003 EH ik 1
20 272312011004 & H ik 1




IR F8/GEAR

55 /NO %45 /SN 4, #%/Name Name 2 /QTY
1 272398514001 AR B ¥ A JH2142402010 1
2 272398514002 214% 5550 (L AL dE ) JH2142402011 1
3 272398514003 21435 # #AR-JH2142402012 1
4 910700200060 By N 4 4h K 6204-2RZ 2
5 272398514004 2143 ¥ 5. 5% JH2142402020 1

5-1 272398514005 — 28 4y N4 JH2142402021 1
5-2 272398514006 Z 25 ¥ #5540, JH2142402022 1
5-3 272398514007 = 45 ¥ # 41 JH2142402023 1
5-4 272398514008 V9 25 ¥ 45 JH2142402024 1
6 910700200030 Z #h 47K 6304-2RZ 2
7 910700200031 = 4 4K 6305-2RZ 2
8 272398514009 4% 4% JH2142402013 2
9 910700200009 £ % % 447K 6010-2RZ 2
10 272398514010 £ 3% Bl % B 7 84T JIH2142402014 10
11 272398514011 214 % % B W %5 5% i JH2142402040 1
12 272398514012 — R H N B ik 31 JH2142402015 1
13 272398514013 o 356 B T ¥R 4TJH2142402016 8




AT J6 % % s /WHEEL ASSEMBLY

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 272313012002 A6 E ok (4. 00-8— 1R X) 2
1 272313013002 44 5 & (4. 00-8— 4k X IR 4R) 2
2 272315512002 15 5 A% (300x100— 4k X) 2
2 272315513002 44 % A (300x100— 4K X IR AR) 2




AT ST AL R i #5453 /MOTOR AND OIL TANK INSTALLATION

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 272319021008 ZEM (AT 1
2 910400100007 -4 [ GB97. 1-10-200HV 4
3 910400500007 7% # B GB93-10 4
4 910100300036 #% 4 GB5783-M10x25-8. 8 4
5 255032520002 B §40x o 11x4 2
6 255032520003 AR 2
7 271519021009 % E O 13x®10x18 2
8 910400100005 4 B GB97. 1-6-200HV 4
9 910400500005 [5% 5% # E1GB93-6 4
10 910100300011 #% 4 GB5783-M6x20-8. 8 4
11 271519010002 Jaih o & 1
12 910400100006 4 B GB97. 1-8-200HV 2
13 910400500006 [5% 3% # EGB9I3-8 2
14 910100300020 #% 4 GB5783-M8x16-8. 8 5
15 272319011001 o A0 I A 1
16 910800900001 40 4 # [ JB982-20 1
17 255019020015 ik EM20x1. 5 1
18 271598532501 FES 1
19 271532520001 o ik 1
20 272332510003 R AL (GRE) 1




A e/ Lifting MOTOR

~N
=
o

%75 /9N 4 #7/Name Name #=/0TY

271598523201 | A i /) % HLMDA8400BL

271598523202 |+ 5 5h7< A 48 &-M8*30

271598523203 [%x 44 22 ACP-365

271598523204 |i& 320012

271598523205 |4k 34 < SP-03

271598523206 % #t3# <PP-03

271598523208 |4k 34 kX SP-06

271598523209 |4k 34 KRPV-03

271598523251 |07 Eo115%2

el =l -3 -3 ENE F-N) FS 1 NG POR O gy XX

271598523252 |0 Eo112%4

—_
N

271598523212 |+ 4 & CBKL-G2420

1
4
1
1
1
1
271598523207 |%k 3% <VCP-06 1
1
1
1
1
1
2

-
w

271598523213 | A o< /4 3 £2M8*100




% &2 /FRAME

A5 /NO /SN 4 #x/Name Name £ Z/0TY

A 271121511001 ERIFL 1
1 255021020059 EMieF 1
2 255021520100 /T 1
3 255021520099 B e 4K 1
4 910100300020 #%#>GB5783-M8x16-8. 8 1
5 910400500005 | % 5% i €| GB93-6 1
6 910400100006 -4 B GB97. 1-8-200HV 1
7 271521511011 ] AF 2 A5 1
8 281221521092 ] 4% 2
9 910100300069 #% #>GB5783-M16x35-8. 8 4
10 910100300055 ¥% #>GB5783-M12x55-8. 8 2
11 271521521091 A 6
12 940500100046 £ 4% ©30x ® 34x20-SF-1 2
13 255021020059 EMieF 1




37 TR 42 /0VERHEAD GUARD

A5 /NO /SN 4 #x/Name Name £ Z/0TY
A 271122011001 FIRRIT & 1
1 252022020050 ARG R 3
2 910300100008 $Z#GB6170-M12-10 4
3 910400500008 7 5% 4 1 GB93-12 g
4 910400100008 -F- 4 B GB97. 1-12-200HV 8
5 910100300050 $74£GB5783-M12x30-8. 8 8
6 255022020004  [EATH & 2




345 /FLOOR

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 271518021005 R B 1
2 272318011001 F AR 1
3 272318011002 T+ IRIIE A 1




- #7& 4z % /BALANCED INSTALLATION

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 271323021001 FAE (k) 1
1 271123021001 FHE (K ik) 1
2 255023020006 ks 1
3 281223021007 o (B E) 2
4 910400100005 -F- 4 B GB97. 1-6~200HV 2
5 910400500005 7 3% # B GB93-6 2
6 910100300014 $74£GB5783-M6x35-8. 8 2
7 271523021002 P E G 2 1
8 941100100001 SR 4TM8x12-8. 8 2
9 255023020007 B © 60x ® 25x6 2
10 910400500013 ¢ 5% 4 8 GB93-24 2
11 910100100101 $74£GB5782-M24x120-8. 8 2




315 % B 42 % /STEERING DEVICE

75 /NO %75 /SN 4. #%/Name Name & /0TY

1 271531511020 77 v & © 202 1
2 271531521010 NEE 1
3 910200300012 $24TGB70. 2-M5x12-4. 8 2
4 271531511021 TR R 1
5 940400400001 * K B EM6 3
6 941100100009 $24TM6x12-8. 8 3
7 271531521011 kB T3 1
8 910300100007 ¥%#-GB6170-M10-10 1
9 910400500007 7 & # B GB93-10 1
10 910400100007 -4 B GB97. 1-10-200HV 1
11 910600800002 4 GB1096—4x12-A 1
12 271531522001 EE 1
13 910401400011 JU R 7 bk 3% B GB893. 1-37 1
14 910700200045 497K GB276-61904-2RS 1
15 271531512010 b 7K R IF S 1
16 505931520002 EHEH 1
17 910200200026 $24TGB70. 1-M5x30-8. 8 4
18 910400100004 4 B GB97. 1-5-200HV 4
19 910300500002 #% #-GB889. 1-M5-10 4
20 910200500012 $24TGB818-M3x16—4. 8 3
21 271531522018 W13 1t B % MR 2
22 271533510001 % 7 %2 G 13856-05255R03-00256 (200mm) 1
23 271531512001 @ F AR A (BAZ ) 1
24 910300500006 #% #-GB88Y. 1-M12-10 1
25 910400100008 “F 4 8 GB97. 1-12-200HV 1
26 940500200028 |A 4% (7 /A) ©12x ® 14x7-SF-1 2
27 910100100056  |*%#:GB5782-M12x90-8. 8 1
28 910400200004  K#EEGBI6. 1-10-200HV 1
29 271531510006  |&[iEFA4% 1
A 271531512003 TR A E R (A2 T) 1




$: @My 43 /STEERING AXLE INSTALLATION

=10

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 920900100090 AL (ALiR) Motor 1
2 910100300023 % #-GB5783-M8x25-8. 8 4
3 910400500006 | ## 5% # €|GB93-8 7
4 910600800021 F4£GB1096-8x32-A 1
5 272316021032 10B4£ 4> 1
6 271514021004 B ©9X O 28X2 1
7 272315521005 G 3 B % 3R A 12
8 272316010001 S5 B E R 1
9 | ORI 2
10 910200400019 #%4TGB70. 3-M6x25-8. 8 2
11 272316021037 %ot (B 5) 2
12 255032520003 B 2
13 910400100008 F 4 B GB97. 1-12-200HV 2
14 910300100008 % #GB6170-M12-10 2
15 272316021013 w5 B IR A 2
16 272316021033 10B—14% 4 1
17 910400500008 7% . B GB93-12 1
18 910100300051 #% 4 GB5783-M12x35-8. 8 5
19 272316021007 55 b AR 1
20 910100300020 %+ GB5783-M8x16-8. 8 3
21 920200400008 #LF X 1
22 272316021035 BEF X IR 1




$% @ #Hr/STEERING AXLE

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 272316021025 FF AR IR AM27x2 1
2 910600600038 FF 7 4§GB91-5x45 3
3 910400100015 -F- 4 B GB97. 1-27-200HV 1
4 272316011002 b ST S 1
5 910200200057 $24TGB70. 1-M8x20-8. 8 2
6 910300100006 32 #-6B6170-M8-10 2
7 272316021011 1 ©47x D 31x3 1
8 910700600002 447K GB297-30206 1
9 272316021031 F AR 1
10 910700600004 447K GB297-30208 1
11 910800700004 B AR k3 1
12 910600800026 -F-4£GB1096-10x30-A 1
13 272316011001 AR A 1

14 272316021022 2 2
15 272316021023 [FF AR HM24x2 )
16 910400100014 -F- 4 B GB97. 1-24-200HV 2
17 910700600015 447K GB297-32005 2
18 272316021021 )6 # % 2
19 910700600045 447K GB297-32007 2
20 910800400026 Bk 2
21 254198526070 WH RS 12
22 254198526071 R RUR A 12
A 272316011003 LR 1




JE A £ #4923 /SEAT COVER INSTALLATION

75 /NO %75 /SN 4. #%/Name Name & /0TY
1 272321011002 A0 %1% & (12E) 1
2 910100300024 #% 4 GB5783-M8x30-8. 8 4
3 910400100006 -F- 4 [ GB97. 1-8-200HV 4
4 910400500006 | ## 5% # [£]GB93-8 2
5 272321021008 B (&) 1
6 271521021015 AR 2
7 271521021007 B % An (TR & 2 )2) 2
8 940500200028 B A% (FR) ©12x D 14x7-SF-1 2
9 271521021043 H ] SRAEMI0x19 )
10 255022521093 %3t 4 (180° ) 0. 8m
11 910300100004 ¥ £ GB6170-M5-10 2
12 255021020067 TS 4
13 910200500040 $%4TGB818-M5x16-4. 8 2
14 910200500056 $%4TGB818-M6x35-4. 8 7
15 910300500003 #% £-GB88Y. 1-M6-10 7
16 271521021003 T & KA 1
17 272321021009 B () 1
18 255021020020 25 1
19 910300500006 #% £-GB88Y. 1-M12-10 1
20 255021020052 A5 (&) 1
21 255021010010 N & 3 1
22 255021020071 LESC &) 2
23 255021020068 4 o B 2
24 910200400019 $%4TGB70. 3-M6x25-8. 8 2
25 910400100005 -4 8 GB97. 1-6-200HV 2
26 255021020046 P47 B © 35 1
27 910300100006 4% #GB6170-M8-10 2
28 940400100028 A% 35500N (D620) - & % 1




AW 1743 /SIDE DOOR INSTALLATION

A5 /N0 %45 /SN 4. #%/Name Name & /QTY
1 272321011001 AT S 1
2 910100100023 ¥% 44+ GB5782-M8x45-8. 8 4
3 255012020012 R AL E 4
4 910300100006 ¥%7-GB6170-M8-10 2




/%) 2 523 /VALVE COVER INSTALLATION

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 271521021001 5% RT3 1
2 271521011005 AL Z TS 1
3 910200500040  [#%4TGBB18-M5x16-4. 8 4
4 910400100005 |-F-# [E|GB97. 1-6-200HV 2
5 910400500005 7 3 4 [E|GB93-6 2
6 255021020051 IR (AT E) 1
7 940801500001 X IRAM6 2
8 271521021044 RESE 3¢ 1
9 910200500053  [#%4TGB818-M6x20-4. 8 4




Bk 24 B 4523% /INSTRUMENT FRAME COVER INSTALLATION

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 271521021004 NEREZR 1
2 271521021006 BERYZ 1
3 910200500053 ¥%4TGB818-M6x20-4. 8 7
4 940801500001 F XEEEN6 1
5 271521021005 WEREZ 1




33 % %] 3h 4% /PARKING BRAKING

A5 /N0 %45 /SN 4. #%/Name Name & /QTY
1 271512011001 4] 1
2 910400100006 -4 [ GB97. 1-8—200HV 4
3 910400500006 7 3k 4 [ GB93-8 4
4 910100300022 ¥%#-GB5783-M8x20-8. 8 5
5 271512021002 ITAZFF X Bl AR 1
6 920200300009 TR % 2
7 910200500012 ¥24TGB818-M3x16-4. 8 2
8 910400500002 7 3k 4 B GB93-3 4
9 910300100006 ¥%4-GB6170-M8-10 2
10 271512012001 T AR R 2
11 271512013001 FH & 2
12 271512021001 ZE IR (BR) 1
13 910200500010 ¥24TGB818-M3x8-4. 8 2




B4 33 2 % /SERVICE BRAKE INSTALLATION

75 /NO %75 /SN 4. #%/Name Name & /0TY
1 275011520020 1 5 i AR 1
2 272011520010 X R (W AR) 1
3 910400100006 -4 B/ GB97. 1-8-200HV 2
4 910400500006 [5% 5% # £ GBI3-8 2
5 910100300024 % #GB5783-M8x30-8. 8 p
6 911000600001 o 4:QC/T390- (11-14) 2
7 900200301003 HIEE O8x D11 1
8 271511511002 #1540 1 p
9 271511511003 ) 540 2 1
10 271511511001 Jor ) 5 e A 1
11 910200200142 #%4TGB70. 1-M10x20-12. 9 4
12 910400500007 7 3k # E)GB93-10 4
13 910400100007 - # B GB97. 1-10-200HV 4




B9 %) 3 % #./SERVICE BRAKE

3

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 910100300009 42 4£GB5783-M6x12-8. 8 1
2 910400500005 7 % 1 B GB93-6 1
3 910400100005 -F- 4 [ GB97. 1-6-200HV p
4 255011510003 i F4h © 16x135 1
5 940500100006 5 4% ¢ 16x ¢ 18x15-SF-1 2
6 910300100006 42 #-GB6170-M8-10 p
7 910100300025 47 4£GB5783-M8x35-8. 8 p
8 271511511005 SEARIE A 1
9 255011520013 MR R p
10 275211521013 135k 1
11 910600700033 4K +hGB882-B10x30x3. 2 1
12 910100300037 4% #>GB5783-M10x30-8. 8 2
13 271511512001 % 1
14 910600600026 FF 0 45GB91-3. 2x20 p
15 910300100007 42 #-GB6170-M10-10 2
16 910400500007 7 % 4 B GB93-10 2
17 940500100048 2 A% ¢ 10x ¢ 12x8-SF-1 1
18 271511511004 ) 3 2 RITF A 1
19 910600600017 FF 0 45GB91-2. 5x16 p
20 255011520010 E 1




% 35 3 @) IR 4 o (—F%£) /MULTIPLEX VALVE OPERATION (two)

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 255024520023 FAm R (R4} 1
2 271524511005 BYAFIE S (R4 1
3 272324511001 BYAT S & (R e dn) 1
4 255024520065 E 2
5 940500100006 4% O 16x D 18x15-SF-1 4
6 255024510009 4 O 16x168 1
7 910400100005 -4 [8|GB97. 1-6-200HV 9
8 910400500005 7 3k 4 [E|GB93-6 7
9 910100300009 4% #>GB5783-M6x12-8. 8 5
10 910400100007 - # B GB97. 1-10-200HV 6
11 910400500007 7 % B GB93-10 6
12 910100300036 4% #>GB5783-M10x25-8. 8 4
13 271524521017 HHEAT 2
14 910300100006 4% 4+ GB6170-M8-10 2
15 255025020003 3k 2
16 941100800001 4% #hB4. 75x20—c18B 4
17 910600600011 FF 0 45§GB91-2x12 4
18 271524511001 % 3% 1) (Z8K) 1
18 271524512001 S5 R (—FREaIE) 1
19 255024520027 IR UTAFX) 2

20 255098514001 |Solenoid Valve Assembly (24V) FELTZE ) 5 1 (24V) 1




% 2k %@ IR (= 8%) /MULTIPLEX VALVE OPERATION (three)

75 /NO %75 /SN 4. #%/Name Name X & /0TY
1 255025020002 F Ak (& B1) 1
2 271525011006 BUYATIF A (& B1) 1
3 255024520023 F AR (4 1
4 271524511005 AT IFE (R4 1
5 272324511001 BYAT B onx (A2 AT e 40) 1
6 255024520065 ¥ E 3
7 940500100006 4% ©16x D 18x15-SF-1 6
8 255024510009 W H #h O 16x168 1
9 910400100005 - # [£|GB97. 1-6-200HV 9
10 910400500005 7 3k 4 B GB93-6 7
11 910100300009 #% 4 GB5783-M6x12-8. 8 5
12 910400100007 ~F- 4 [£|GB97. 1-10-200HV 6
13 910400500007 7 3k # E)GB93-10 6
14 910100300036 #% 4 GB5783-M10x25-8. 8 4
15 271524521017 AT 3
16 910300100006 ¥% £ GB6170-M8-10 3
17 255025020003 33k 3
18 941100800001 44 44B4. 75x20-c1B 5
19 910600600011 FF o 44GB91-2x12 5

20 271523520007 3k (B2 T) 10-M20x1. 5-M14x1. 5-60° 1
21 271523520008 3k (B2 T) 10-M20x1. 5-M14x1. 5-60° 1
22 271525011001 % 3 1) (= 5K) 1
22 271525012001 %R (=3 2 0R) 1
23 255024520027 IR UTAFX) 3
24 255098514001 |Solenoid Valve Assembly (24V) FEL 1 1) s i (24V) 1




% 34 3 IR $ K (W9 BE) /MULTIPLEX VALVE OPERATION (four)

F 5 /NO %75 /SN 4. #%/Name Name & /0TY
1 255025520002 F AR (& B2) 1
2 271525511007 HAATIEE (& E2) 1
3 255025020002 F AR (& B1) 1
4 271525011006 FAATIFS (& E1) 1
5 255024520023 F AR (R4 1
6 271524511005 FOATIFS (IRA) 1
7 272324511001 B UYAT B onx (A2 T 40) 1
8 255024520065 e 4
9 940500100006 £ 4% ©16x ®18x15-SF-1 3
10 255024510009 i E4h O 16x168 1
11 910400100005 -4 [8|GB97. 1-6-200HV 9
12 910400500005 5% 3k # [E|GB93-6 7
13 910100300009 $% 44 GB5783-M6x12-8. 8 5
14 910400100007 ~F- 4 [£|GB97. 1-10-200HV 6
15 910400500007 |3 5% # [EGB93-10 6
16 910100300036 $2 44 GB5783-M10x25-8. 8 4
17 271524521017 AT 4
18 910300100006 ¥%4-GB6170-M8-10 4
19 255025020003 K 4
20 941100800001 44 #hB4. 75x20-c1B g

21 910600600011 FF 0 45GB91-2x12 g
22 271523520007 F£ % (812 5 ) 10-M20x1. 5-M14x1. 5-60° 2
23 271523520008 Bk (87 ) 10-M20x1. 5-M14x1. 5-60° 2
24 255024520027 IR FFERFX) 4
25 271525511001 % 94 R (X9 %) 1

26 271525512001 % 9517 (W95 & 5% R ) 1

27 255098514001 |Solenoid Valve Assembly (24V) FEL R 1) A i (24V) 1




% JE % %./HYDRAULIC SYSTEM

75 /NO %75 /SN 4. #%/Name Name & /0TY
1 281244529001 3K (B2 T)12-M18x1. 5-M22x1. 5-60° 1
2 271523520008 3k (B2 ) 10-M20x1. 5-M14x1. 5-60° 1
3 271523520007 K (B2 ) 10-M20x1. 5-M14x1. 5-60° 1
4 255044020143 3k (B2 T)12-M20x1. 5-M22x1. 5-60° 1
5 255023510002 Bk (A T)16-M22x1. 5-0 25 1
6 271523520003 i’ R E R (90° ) 10-L450-1SC-60° 1
7 272323520017 i’ R B () 6-L450-15C-60° 2
8 255023520021 g (8 3h) 1
9 911000600004 "% §%QC/T390- (34-38) 2
10 271523520005 3k (B2 5)12-G3/8-M18x1. 5-60° 1
11 272323520016 i’ R E % (90° ) 6-L500-15C-60° 1
12 255023510012 33k (Z38) 7-2xM14x1. 5-M16x1. 5-60° 2
13 255023520016 i’ R E % (90° ) 6-L340-15C-60° 1
14 272323520030 i’ R E R (90° ) 13-L470-2SC-60° 1
15 950700300006 [ 1 ] 1
16 272344019005 PR 1R 42 3K 8 A% 1
17 910100300034 #% 4 GB5783-M10x16-8. 8 2
18 910400100007 -4 B GB97. 1-10-200HV 2
19 910400500007 #¢ 3k 4 B GB93-10 2




%, %, % %4 /ELECTRIC SYSTEM

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 920200700066 Sensor TN T XQN16-A6 1
2 920200300018 W ITFIRLXW5-A11G1 1
3 920200300004 Micro Switch(RZ-156Q22-B3) WEh T 9<R7-156Q22-B3 3
4 272333010020 Display (LVM1640-NL) X FELVM1640-NL 1
5 272333511001 Combination switch JK361CXNL/3-00(%4E Tt ik 1
6 920200200002 KEYA AR % 1
7 920200100020 Emergency StopSwitch (GSLA5-22PN-4( &5 1 3<GSLA5-22PN-40-G01/R 1
8 920800100002 |Relay DC24V-HFV4 Yk %e DC24V-HFV4 2
9 920201000002 Pedal Switch(JK231) JHIES T G TK231 1
10 920500100001 Horn (125-DC24V) WP\ 125-DC24V 1
11 922000100005  [FlasherSG252-24V TR 28S6252-24V 1
12 920100400008  |Fuse boxBX2081X LRI 22 5 BX2081X 1
13 921900100017 DC-DC80OV/24V 4 BRWDC300NT 1

920200200026 EKS—-E-C-CAN Jill - B$EKS-E-C-CAN 1
14 920200200038 EKS-E-C-0PS Jill - #$EKS-E-C-0PS 1

920200200075 Fingerprint unlock FUC-B2 FUC-B2¥8 &L ff i 2 1
15 920200800050 AT LR-RH-31 FHARIT LR-RH-31
16 921900100026 USB-YC-A93 USB-YC-A93 1
17 920200800020 Warp Switch (YB-nuoli-003) FMRIT % YB-nuoli-003 1
18 920500100002 Buzzer (DJB-24B) W )\ I P83 88D TB-24B 1
19 921700100017 Accelerator (DTJ01306) JIn3E 2DTJ01306 1
20 272333010002 Controller Assembly (3R12E) A4 (3R12E) 1
21 272333010001 Control harness (3R12E) 4 525 (3R12E) 1
22 920200300018 AN ILXW5-A11G1
23 920200400008 B IF 5Fi4-M12-0P6L-L70PNP
24 A Cable-Ul 2R 45Ul 1
25 A Cable-V1 a5Vl 1
26 A Cable-W1 2285wl 1
27 A Cable-P1 2R 45-P1 1
28 A Cable—P2 LR 85-P2 1
29 920900100090 FL AL (BLJ) Z90DPN48400-32S-BM




272398501023 =% %/ CONTROLLER

+
n () n

cerr ool caananal o
EEEEE RETRER

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 272333011004 Aluminum plate (3R12E) £E R (3R12E) 1
2 920100400008 Fusebox BX2081X LRI 22 5 BX2081X 1
3 272333011001 Controller LVM48S20 25 1 25 LVM48S20 1

31 272333140000 ZJNUOLI PHZCC12T MOVE 4820H 23021]ZJNUOLI PHZCC12T MOVE 4820H 230 1

272333140030 ZJNUOLT PHZCC12TLINLV2 MOVE 4820H |ZJNUOLI PHZCC12TLINLV2 MOVE 482 1
4 272333011002 Controller DVM48S05-NL-EPS 2 1 2 DVM48S05-NL-EPS 1
A 272333140010 DVM4805 ZJNUOLI 231012 V106 (S500) ADVM4805 ZJNUOLI 231012 V106 (S50 1

272333140040 DVM4805 ZJNUOLI 231012 V106 (S125)ADVM4805 ZJNUOLI 231012 V106 (S12 1
5 922000100005 Lamp SG252-24V $TSG252-24V 1
6 920800100010 Relay CMA36-S-DC48V 4f H1 2£CMA36-S—-DC48V 1
7 272333020001 Copper bar (3R12E-01) HiHE (3R12E-01) 2
8 920700100025 Contactor DC48V-GSZ1-200M-NL BEfuh #DCA8V-GSZ1-200M-NL 2
9 921300400004 Main contactor fixing part (180 vd3=4%fhas [ & 1 (180') 2
10 920100100007 Fuse 150A (plastic) R £2150A (B} 1
11 272333020003 Copper bar (3R12E-03) HiHE (3R12E-03) 1
12 920100100003 Fuse 60A (plastic) {18 £260A (VEEL) 1
13 920100100008 Fuse 200A (plastic) % £2200A (B} 1
14 272333020002 Copper bar (3R12E-02) HiHE (3R12E-02) 1
15 272333011008 Connection 1ine-T4+-6-8-5-200 JEREA-T4+-6-8-5-200 1
16 272333011009 Connection 1ine-T5+-6-6-5-160 JEREA-T5+-6-6-5-160 1
17 920100400002 FUSE HOLDER SYY LRI 22 JESYY 3




W, R 3% 3£ % /POWER CONNECTOR

J75/NO %7 /SN 4 #/Name Name ¥ 2/0TY
1 920400100001 + 35 HREMA95199-00 p
2 920400100007  |#:454REMA95311-00 p
3 910400100005 P-4 B GB97. 1-6-200HV 4
4 910400500005 7 3% # B GB93-6 4
5 910200200046 $Z4TGB70. 1-M6x60-8. 8 4




¥ v, ;%,/BATTERY

A5 /N0 %45 /SN 4. #%/Name Name & /QTY
272337010006 % 7| ¥ #.48V-3VBS210 1
] 272337010014 % 7| W #.48V-3VBS240 1
272337010007 % 3| @, 7.48V-3VBS165 1
272337010008 % 7| ¥, #.48V-3VBS180 1
2 272337010003 2 5] W, 48V-6D-160 (4 X 12) 1
3 272337011001 W, 3 & AL ER E 9. 4012V160Ah 4
921000200515 7, ZWTA8V25A (I ) 1
4 921000200516 7, ¥, ZWTA8V35A (I ) 1
921000200619 7, ¥, ZWTA8V25A (Fk) 1
921000200620 7, ¥, 2WTA8V35A (Fk) 1




4% X /FORK

A5 /N0 %% /SN 2 A% /Name Name HZ/QTY
A 940100100001 H 4 11 ARG X100x35x920 Fork 100 x35x920 2
A 940100100002 HA4 1| AR E L100x35%x950 Fork 100 x35x950 2
A 940100100003 HA44 1| AR L100x35x1070 Fork 100 x35x1070 2
A 940100100004 H44 1| AR L100x35x1150 Fork 100 x35x1150 2
A 940100100005 H A4 1| AR L100x35x1220 Fork 100 x35x1220 2
A 940100100006 HA44 1| AR L100x35x1370 Fork 100 x35x1370 2
A 940100100029 HA4 1| AR L100x35x1520 Fork 100 x35x1520 2
1 A SR Fork body 2
2 253098514101 P B R Lift pin assembly 2




ARt & /TILT CYLINDER

J5/NO %75 /SN 4 #%/Name Name X% /0TY
A 272320511001 EARF 0 £r3/5 Tilting cylinder 3/5 1
A 272320511003 & IR Ftih £23/5 Tilting cylinder 3/5 1
A 272320511002 EARF b £r3/3 Tilting cylinder 3/3 1
A 272320511004 & AL i £23/3 Tilting cylinder 3/3 1
B 272398510007 Y E 0, (RFHh4L) Seal package (inclined oil cylinder) 1
1 A * 1 47420 Joint bearing 20 2
2 A JU R 5 4% B 20 Hole with Retaining ring 2
3 A H 313 earrings3 1
4 A ﬁ 1@ i\.E— VE W ")%M1 0 Straight through type pressure injector nozzle M10 2
5 A ¥EAGB6171-M20x1. 5-10 Nut GB6171-M20x1.5-10 1
6 A [N Shaft 1
7 A % H30X38X3 Block slice 30 x38x3 1
8 A UN30X38X5 UN30X38X5 1
9 A NEHE Guide sleeve 1
10 A O # O-rings 1
11 A R 44 K30X 34X 4 Joint bearing 30X 34X 4 1
12 A & EATE R The piston rod 1
13 A LM% Hole with 50 x60x6 1
14 A F AKIR30X34X20 Bearing ring 30 X 34 X 20 1
15 A Fadt] Cylinder liner 1




HXE (3#E1T14)/FORK ARM CARRIER (stand mast)

7
o

A5 /N0 %45 /SN 4, #%/Name Name & /QTY
1 271540511001 5 R IF A (825x878) Shelf welding (825x878) 1
2 910100300050 2 4-GB5783-M12x30-8. 8 Bolt GB5783 M12x30-8.8 4
3 910400500008 7% % # B GB93-12 Spring washer GB93-12 4
4 910400100008 “F# B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 4
5 271538011001 WXL (ZBAFEITE) Fork rack (standard mast) 1
6 940200300003 8 5 %% 070. 6-range=43.5-47.5 Composite roller 0] 70.6- 4
7 910401300018 % J 71 45 ) GB894. 1-35 Axis with elastic catch GB894.1-35 4




1% (AR%T7T5) /MAST (stand mast)

5420

55 /NO %45 /SN 4, #%/Name Name 2 /QTY
1 272344012001 7 111 2 (2500) Inner mast (2500) 1
1 272344012002 7 11128 (2700) Inner mast (2700) 1
1 272344012003 79 1" 2% (3000) Inner mast (3000) 1
1 272344012004 79 171 2 (3300) Inner mast (3300) 1
1 272344012005 79 111 2 (3500) Inner mast (3500) 1
1 272344012006 7 112 (3700) Inner mast (3700) 1
1 272344012007 79 1" 28 (4000) Inner mast (4000) 1
2 275244020003 I 46 4 The hoop 2
3 275244020004 | M de b The hoop 2
4 910400100006 |-+ # BGB97. 1-8-200HV The flat washer GB97.1-8-200 HV 6
5 910400500006 7% 3% #. 18 GB93-8 Spring washer GB93-8 6
6 910100300024  |#%#:GB5783-M8x30-8. 8 Bolt GB5783 M8x30-8.8 4
7 910400100008  |-F# BGB97. 1-12-200HV The flat washer GB97.1-12-200 HV 6
8 910400500008 7% 3% #. [ GB93-12 Spring washer GB93-12 6
A 272344014001 A2 St 4% % LH1034-95 Lifting chain LH-95 2
A 272344014002  |#2FH4% £LH1034-101 Lifting chain LH-101 2
A 271544014003  |#2 4% £LH1034-111 Lifting chain LH-111 2
A 272344014006  |A2 4% £LH1034-123 Lifting chain LH-123 2
A 272344014003  |# 4% £LH1034-127 Lifting chain LH-127 2
A 271544514008  |A2 4% 4LH1034-133 Lifting chain LH-133 2
A 272344014004  |A2 4% £ LH1034-145 Lifting chain LH-145 2
9 910100300051 #2 4 GB5783-M12x35-8. 8 Bolt GB5783-M12x35-8.8 2
10 910401300020 4h ) 3% P 45 B GBB94. 1-40 Axis with elastic catch GB894.1-40 6
11 940200500005 bk # 4h 7K 782208~ © 70x ® 40x21 Sprocket wheel bearing 2
12 272344011001 117128 (2500) Outer mast 2500 1
12 272344011002  |#h11% (2700) Outer mast 2700 1
12 272344011003 |#h11% (3000) Outer mast 3000 1
12 272344011004  [4M17% (3300) Outer mast 3300 1
12 272344011005  [#M171% (3500) Outer mast 3500 1
12 272344011006  [#M171% (3700) Outer mast 3700 1
12 272344011007  [41M171% (4000) Outer mast 4000 1
13 940200300003 H A R#% 070, 6-range=43.5-47.5  [Composite  roller &  70.6- 4
14 910200500028 ¥% 4TGB818-M4x30-4. 8 Chain bolt GB818-M4x30-4.8 2




114 (A#717%) /MAST (stand mast)

5420

/5 /NO %75 /SN 4. #%/Name Name & /0TY
15 910400100005 -7 3 8 GB97. 1-6-200HV The flat washer GB97.1-6-200 HV 2
16 910400500005 7% % # B GB93-6 Spring washer GB93-6 2
17 910300100003 32 #GB6170-M4-10 Nut GB6170-M4-10 2
18 910200200035 ¥R 4TGB70. 1-M6x16-8. 8 Chain bolt GB70.1-M6x16-8.8 2
19 271544020006 R (FRAZFF K) Mounting plate (limit switch) 1
20 910100300022 ¥R 4-GB5783-M8x20-8. 8 Bolt GB5783-M8X20-8.8 4
21 272344010002 i 4 © 20x55 With trunnion ®20x55 4
22 272344021008 T3 B 2 4 4h Door frame fixed pin shaft 2
23 272344021080 wt JE & © 30x ® 38x25 Wear resistant sleeve ¢30xp38x25 2
24 272344021006 J&E AP AR Hose guard plate 1
25 910200500052 ¥R 4TGB818-M6x16-4. 8 Chain bolt GB70.1-M6x16-4.8 3
26 910100300056 ¥R AGB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 4
27 271544020108 LH10344% 4 45 4h LH1034 chain pin 2
28 910600600015 7 2 44GB91-2x20 Cotter pin GB91-2x20 2
29 910600600030 7 o 44GB91-3. 2x30 Cotter pin GB91-3.2x30 2
30 271544020107 4k 53R AEM16x1. 5x142. 5 Chain bolt m16x1.5x142.5 1
31 254144020066 R E R AM16x1. 5 Spherical nut m16x1.5 2
32 910300200008 3 #GB6171-M16x1. 5-10 Nut GB6171 - M16x1. 5-10 2
33 271544020109 bk 5 3B A0M16x1. 5x87 Chain bolt m16x1.5x87 1
34 910900400004 # X 4£GB6074-LH1034 Plate chain GB6074 - LH1034 1




A4 (ARETTZE) /LIFT CYLINDER (stand mast)

J5/NO %75 /SN 4 #%/Name Name ¥&/QTY

/ A A 271544016001 i 4x (H=2500) Oil cylinder ® 40 x®35 x1245 2

T _r A 271544016002 L (H=2700) Oil cylinder ® 40 x®35 x1345 2

A 271544016003 ih 41 (H=3000) Oil cylinder ® 40 x®35 x1495 2

A 271544016004 w41 (H=3300) Oil cylinder ® 40 x®35 x1645 2

A 271544016005 wh 41 (H=3500) Oil cylinder ® 40 x®35 x1745 2

A 271544016006 wh 41 (H=3700) Oil cylinder ® 40 x®35 x1845 2

A 271544016007 il &1 (H=4000) Oil cylinder ® 40 x®35 x1995 2

L m\s ‘J B 271598510001 A Y5 6, (AR S i Ar) Seal package 2

1 A o B TR Explosion-proof valve 1

| 2 A i cylinder 1

,,,,, 3 A % % Buffer core 1

‘h 1 3 ! 4 A % spring 1

| ‘ 5 A % K IRC35X40X14 Bearing ring C35X40X14 1

N ! 2 ! 6 A EE The piston 1

| | 7 A & GIRAT Guide screw p

! N ! 8 A & EAT The piston rod 1

! | 9 A hrE Cylinder head 1

‘ ! 10 A oA B O-rings D45x3. 1 1

| ‘ 11 A oA o-rings 1

i . 12 A 4 ) % 3 Shaft with 35 x45x6 1

‘ i 13 A 1% A 35x45x3 Catch 35 x45x3 1

i : 14 A [geagS Dust Jacket 1
|
/ |

|

| |
| |
| |
] |
|




AL (GRAITE) /LIFTING PIPEING (stand mast)

F-5 /N0 % /SN 4 #%/Name Name X %/QTY
1 272344019002 RN E ok (&) Hydraulic steel tube assembly 1
2 272344029001 R E e rk (H) 8-1L300-1SC-60%d Hydraulic pipe assembly 1
3 272344019004 RN E ok () Hydraulic steel tube assembly 1
4 271544029005 3k () 10-M20x1. 5-M18x1. 5-60%d Joint (straight)10-M20x1. 5~ 1
5 272344029003 RS Bk (90° ) 12-L610-2SC-60°  [Hydraulic pipe assembly 1




MABRRES%ZE (A/AI11%4)/SIDE SHIFTER AND PIPING (stand mast)

\

S

A5 /NO %45 /SN 2 #x/Name Name % /0TY
1 910100300057 ¥ZA-GB5783-M12x70-8. 8 Bolt GB5783-M12X70-8. 8 1
2 910400500008  |## 5% # B GB93-12 Spring washers GB93-12 1
3 910400100008 - # [ GB97. 1-12-200HV Plain washers GB97.1-12-200H 1
4 271527521002 #hE O18x D 12. 5x47 The shaft sleeve ®18X ®12. 1
5 271527521003 B3 O 74x46 (4E) Pulley ¢ 74x46(double groove 1
6 271527520002 R E Rk (AL) 8-L3300-1SC-60° Hydraulic pipe assembly| 2
6 272327520001 &R EoAk (A1) 8-L3500-1SC-60° Hydraulic pipe assembly| 2
6 272327520002 &R EoAk (A1) 8-L3800-1SC-60° Hydraulic pipe assembly| 2
6 271527520005 &R Bk (A1) 8-L4200-1SC-60° Hydraulic pipe assembly| 2
6 271527520006 &R Bk (A1) 8-L4400-1SC-60° Hydraulic pipe assembly| 2
6 272327520003 &R Bk (FL) 8-L4600-1SC-60° Hydraulic pipe assembly| 2
6 272327520004 &R Bk (FL) 8-L4900-1SC-60° Hydraulic pipe assembly| 2
7 271544001101 BILE & Double-hole pipe clamp 3
8 272042510001 R Side Shifter Assembly 1
9 910800100042 |07 B-5113. 6x2. 4 O-rings 13.6x2.4 2




X (BEAL A HIT4)/FORK ARM CARRIER (two-stage full free mast)

7
o

A5 /N0 %45 /SN 4, #%/Name Name & /QTY
1 271540511001 5 R IF A (825x878) Shelf welding (825x878) 1
2 910100300050 2 4-GB5783-M12x30-8. 8 Bolt GB5783 M12x30-8.8 4
3 910400500008 7% % # B GB93-12 Spring washer GB93-12 4
4 910400100008 “F# B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 4
5 271538012001 XA (ZmAsadHIE) Fork rack (two-stage full free mast) 1
6 940200300003 8 5 %% 070. 6-range=43.5-47.5 Composite roller 0] 70.6- 4
7 910401300018 % J 71 45 ) GB894. 1-35 Axis with elastic catch GB894.1-35 4




1% (FAL4A 8 HI4)/MAST (two-stage full free mast)

55 /NO %45 /SN 4, #%/Name Name 2 /QTY
1 272343512011 P17 5 4%4 (2000) Inner mast (2000) 1
1 272343512001 P17 5 4F4 (2500) Inner mast (2500) 1
1 272343512002 P17 5 4F-4 (2700) Inner mast (2700) 1
1 272343512003 P17 5 4%-4 (3000) Inner mast (3000) 1
1 272343512004  |A T4 IF4 (3500) Inner mast (3300) 1
1 272343512005 P17 4R 4%4 (3500) Inner mast (3500) 1
1 272343512005 P17 4R 4%4 (3500) Inner mast (3700) 1
1 272343512007 3 1142 1% 4 (4000) Inner mast (4000) 1
2 940200300001 & /E'\(&% o 70_range:43‘ 5_47 5 Composite roller ® 70 = 43.5-47.5 range ® set figure 4
2 940200300003 g /Ev\IZC% o 70 6—range=434 5_47 5 Composite roller ® 70.6 = 43.5-47.5 range O set figure 4
3 910401300018 4 A 7% b 1% B GB894. 1-35 Axis with elastic catch GB894.1-35 4
4 272344010002 i - 4h © 20x55 With trunnion ®20x55 2
5 A Sk Butter mouth 2
6 910400100006 |-+ # EGB97. 1-8-200HV The flat washer GB97.1-8-200HV 4
7 910400500006 7% % # 8 GB93-8 Spring washer GB93-8 4
8 910100300020  |#R4:GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 4
9 272343511011 IR 2 4%4 (2000) Outer mast 2000 1
9 272343511001 IR 44 (2500) Outer mast 2500 1
9 272343511002  [SFIT4RIF4 (2700) Outer mast 2700 1
9 272343511003 IR 2434 (3000) Outer mast 3000 1
9 272343511004  [#H17Z9%4 (3300) Outer mast 3300 1
9 272343511005  [#M17Z3%4& (3500) Outer mast 3500 1
9 272343511006  |[#M17Z3%4 (3700) Outer mast 3700 1
9 272343511007  |[#H17 354 (4000) Outer mast 4000 1
10 272344021080 wT & & O 30x ® 38x25 Wear-resistant sleeve @ 30x ©® 2
11 272344021008 TR B 2 4 4h Door frame fixed pin shaft 2
12 910400100008  |-F# B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 4
13 910400500008  |5% 3% # B GB93-12 Spring washer GB93-12 4
14 910100300056  |#%42GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 4
15 272344021006 |47 # Shields 1




AT (HEL2AHITE) /LIFTING PIPEING (two—stage full free mast)

J5/NO %A /SN 4 #%/Name Name & /QTY
ﬁ 1 271544029005 |43k (&) 10-M20x1. 5-M18x1.5-60°  [Joint (straight)10-M20x1.5- 1
Ql &'t 2 272344019002 R EARE Bk (£) Hydraulic steel tube assembly (left) 1
I g} 3 272344029003 R E Bk (90° ) 12-L610-2SC-60° Hydraulic pipe assembly 1
| 4 272344029001 R Rk (AL) 10-L300-1SC-60° Hydraulic pipe assembly| 1
b 5 272344019004  [iREMRE B () Hydraulic steel tube assembly 1
b 6 271598520002 5 ik IR Explosion-proof valve 1
b @ 7 910100400009 | %% 42GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 1
8 910400500008 7% % # B GB93-12 Spring washer GB93-12 1
| 9 910400100008 F# B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 1
I 10 281244529001 3k (B2 ) 12-M18x1. 5-M22x1. 5-60 [Joint (lock) 12-M18x1.5-M22x1.5- 1
11 271543529111 W"JEE E A (E) 12-L300-1SC-60°  [Hydraulic pipe assembly| 1
| 11 271543529111 W"JEE E A (E) 12-L300-1SC-60°  [Hydraulic pipe assembly| 1
} 1 141:1_ @ 1" 271543529112 RJEE E ek (A) 12-L400-1SC-60°  |Hydraulic pipe assembly| 1
| B i i 1" 271543529113 RJEE E ek (A) 12-L360-1SC-60°  |Hydraulic pipe assembly| 1
Il 11 271543529114 WREE E e (A) 12-L500-1SC-60°  [Hydraulic pipe assembly| 1
I 11 271543529113 WREE E A (E) 12-L360-1SC-60°  |Hydraulic pipe assembly| 1
| 1& ' | 1 271543529114 RIEE B (A) 12-L500-1SC-60°  |Hydraulic pipe assembly| 1
b 1 271543529113 RIEE B (A) 12-L360-1SC-60°  |Hydraulic pipe assembly| 1
? 12 271543529107 A2 4R 1 A1=820 Lifting steel pipe welding L=820 1
1 i | 12 271543529101 SR E I AL=960 Lifting steel pipe welding L=960 1
# 10- | 12 271543529101 A2 SR E I AL=960 Lifting steel pipe welding L=960 1
2_-@’_ i :HB | 12 271543529102 A2 A4 E FEAL=1200 Lifting steel pipe welding L=1200 1
3 qu 12 271543529102 A2 AT & T 61=1200 Lifting steel pipe welding L=1200 1
Mq § 12 271543529103 A2 S4B FEAL=1450 Lifting steel tube welding L=1450 1
. 12 271543529103 A2 A4 B FEAL=1450 Lifting steel tube welding L=1450 1
5 12 271543529104 A2 SR E A L=1650 Lifting steel pipe welding L=1650 1
| 13 910200200035 ¥R 4TGB70. 1-M6x16-8. 8 Screw GB70.1 M6x16-8.8 1
14 910400500005  |3%k # 1 GB93-6 Spring washer GB93-6 1
15 951000100003 & RYGE® K15 Pipe clamp YGE wrap 15 1
16 254144520040 3k (A)10-M22x1. 5-M18x1. 5-60° Joint (straight)10-M22x1.5- 1




MARAESER (BE AL AHITE)/SIDE SHIFTER AND PIPING (two—stage full free mast)

J % /NO %A /SN 4 A7 /Name Name & /QTY
1 910100300022 ¥24-GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 2
A1 2 910400500006 7% 3% #. 18 GB93-8 Spring washers GB93-8 8
- ﬁ?ﬁ 3 9 3 910400100006 “F# B GB97. 1-8-200HV Plain washers GB97.1-8-200HV 8
-r[“‘%j | 12 4 271529010101 I A IF A (W) L=570 Outer guide groove welding L=570 2
|| ﬁ 4 271529010102 I AR A (W) L=670 Outer guide groove welding L=670 2
ﬂ 4 271529010103 I 5 A A (W) L=820 Outer guide groove welding L=820 2
H—13 4 271529010104 I FAEIF & (W) L=970 Outer guide groove welding L=970 2
4 271529010105 I F A& I A (W k) L=1070 Outer guide groove welding 2
Ll 4 271529010106  |/h$481F4 (W 8%) L=1170 Outer guide groove welding )
4 271529010107 I AR A (W) L=1370 Outer guide groove welding 2
5 910100300014 ¥24-GB5783-M6x35-8. 8 Bolt GB5783-M6x35-8.8 2
6 910400500005 7% 3% # [ GB93-6 Spring washers GB93-6 2
7 271544021302 B kAR Pipe clamp 4
8 910400100005 “F# B GB97. 1-6-200HV Plain washers GB97.1-6-200HV 2
9 910300100005 2 AGB6170-M6-10 Nut GB6170-M6-10 2
10 271529010111 P S48 IF A (v9 %) L=495 Inner guide groove welding L=495 1
10 271529010112 P SAEIE A (9 5%) L=595 Inner guide groove welding L=595 1
10 271529010113 P SAEIE A (9 B£) L=745 Inner guide groove welding L=745 1
10 271529010114 P S48 12 A (v9 %) L=895 Inner guide groove welding L=895 1
10 271529010115 P SAEIE A (9 5£) L=995 Inner guide groove welding L=995 1
10 271529010116 P S48 1F A (9 5£) L=1095 Inner guide groove welding L=1095 1
10 271529010117 P A8 IF A (9 5£) L=1245 Inner guide groove welding L=1245 1
11 271529011001 w958 &R (W@ER) Four-way valve assembly 1
12 910100300022 ¥Z#-GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 2
13 271528520155 &R Bk (FL) 8-L2400-1SC-60° Hydraulic pipe assembly| 2
13 271528520156 | /& % Ak (A) 8-L2500-1SC-60° Hydraulic pipe assembly )
L 13 271528520157 |/ % Ak (A) 8-L2620-1SC-60° Hydraulic pipe assembly )
13 271528520158 &R E Rk (1) 8-L2800-1SC-60° Hydraulic pipe assembly| 2
13 271528520159 &R Eomk (F) 8-L2900-1SC-60° Hydraulic pipe assembly| 2
13 271529020166 | /&% % A& (A)8-L3000-1SC-60° Hydraulic pipe assembly )
13 271528520160 R4 EoRk (F) 8-L3150-1SC-60° Hydraulic pipe assembly| 2
14 271528520161 R4 KRk (1) 8-12010-18C-60° -0 |Hydraulic pipe assembly| 2




MARAESER (BE AL AHITE)/SIDE SHIFTER AND PIPING (two—stage full free mast)

A1
3@31

12

R

18

A5 /NO /SN 4 #x/Name Name £ Z/0TY
14 271528520170 R4S %k (A1) 8-L2310-15C-60° -0 [Hydraulic pipe assembly| 2
14 271528520162 R4S %k () 8-L2610-15C-60° -0 [Hydraulic pipe assembly| 2
14 271528520163 R4S %k (A1) 8-L2910-15C-60° -0 [Hydraulic pipe assembly| 2
14 271528520164 | /&% % Ak (A)8-L3210-1SC-60° -0 [Hydraulic pipe assembly| 2
14 271528520165 R4S % % (AL) 8-L3410-15C-60° -0 [Hydraulic pipe assembly| 2
14 271528520166 R B Rk, (F1) 8-1L3710-1SC-60° -0 |Hydraulic pipe assembly| 2
15 271527521004 A2 O20x D 13x41. 5 Shaft sleeve ® 20 ® x13 x41.5 1
16 271527521003  |#& 4 © 74x46 (34%) Pulley ®74 x46 (dual slot) 1
17 910100300055  [#%#:GB5783-M12x55-8. 8 Bolt GB5783-M12x55-8.8 1
18 910400500008 7% % # B GB93-12 Spring washers GB93-12 1
19 910400100008  |-F# BGB97. 1-12-200HV Plain washers GB97.1-12-200HV 1
20 272328520002 M Fixing plate 1
21 271530520103 RFEMR Mounting plate 1
22 272042510001 M 4 5% Side shifter assembly (linkage) 1




MmEs (FRBAL B HI14)/SIDE SHIFTER AND PIPING (two-stage full free mast)
F-5 /N0 %75 /SN 4 #%/Name Name X% /0TY
1 910100300022 ¥24-GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 4
2 910400500006 7% 3% # F GB93-8 Spring washers GB93-8 4
: 3 910400100006 -7 4 8 GB97. 1-8-200HV Plain washers GB97.1-8-200HV 4
%ﬁ_ 4 271528511001 vy i@ 1R ok (Z3%) Four-way valve assembly 1
m 1,\6;19 5 271528520161 i JE 4 B A (L) 8-L2010-1SC-60° -0 |Hydraulic pipe assembly 2
m 5 271528520170 WE 4 E Rk, (1) 8-1L2310-1SC-60° -0 |Hydraulic pipe assembly| 2
5 271528520162 W E R (F1) 8-1L2610-1SC-60° -0 |Hydraulic pipe assembly| 2
5 271528520163 WE 4 E R, (F1) 8-1L2910-1SC-60° -0 |Hydraulic pipe assembly| 2
5 271528520164 WE 4 E Rk, (F1) 8-1L3210-1SC-60° -0 |Hydraulic pipe assembly| 2
5 271528520165 RE 4 E Rk, (1) 8-L3410-1SC-60° -0 |Hydraulic pipe assembly| 2
5 271528520166 R E Rk, (F1) 8-1L3710-1SC-60° -0 |Hydraulic pipe assembly| 2
6 910100300055 2 4-GB5783-M12x55-8. 8 Bolt GB5783-M12x55-8.8 1
7 910400500008 7% % # B GB93-12 Spring washers GB93-12 1
8 910400100008 74 8 GB97. 1-12-200HV Plain washers GB97.1-12-200HV 1
9 271527521004 A& O20x D 13x41.5 Shaft sleeve ® 20 ® x13 x41.5 1
10 271527521003 7 O 74x46 (ILAE) Pulley ¢74x46(double groove) 1
11 272329010111 P FAE T A (Z8K) L=495 Inner guide groove welding L=495 1
11 272329010112 P A A (Z55) L=595 Inner guide groove welding L=595 1
11 272329010113 N F A8 S (Z9K) L=745 Inner guide groove welding L=745 1
11 272329010114 P AR A (2 55) L=895 Inner guide groove welding L=895 1
11 272329010115 P AR A (Z55) L=995 Inner guide groove welding L=995 1
11 272329010116 R FAE A (Z35) L=1095 Inner guide groove welding L=1095 1
11 272329010117 RSB A (Z55) L=1245 Inner guide groove welding L=1245 1
12 271530520103 FEM Mounting plate 1
13 271544021302 B RAK Double pipe clamp 3
14 271544021303 EX Cover Plate 3
15 910400500005 |5 # [EGB93-6 Spring washers GB93-6 3
16 910100300013 2 #-GB5783-M6x30-8. 8 Bolt GB5783-M6x30-8.8 3
17 271528510101 |/MFHE1E-AL=570 Outer guide groove welding L=570 1
17 271528510102 |/MFHEE-AL=670 Outer guide groove welding L=670 1
17 271528510103 |/MFHE1E-A1L=820 Outer guide groove welding L=820 1
17 271528510104 |/MFHEE-AL=970 Outer guide groove welding L=970 1




MmEs (FRBAL B HI14)/SIDE SHIFTER AND PIPING (two-stage full free mast)

A

/

i

9

i

A5 /NO /SN 4 #x/Name Name £ Z/0TY
17 271528510105 |4 P AR AL=1070 ooy Do IEEEE s RN 1
17 271528510106  |4h PR AL=1170 oy S IR R 1
17 271528510107  |4h PR AL=1370 oy Do IR SRR 1
18 910200200059  [#%4TGB70. 1-M8x30-8. 8 Screws GB70.1-M8x30-8.8 1
19 910300100006  [#%#GB6170-M8-10 Nuts GB6170-M8-10 1
20 271528520151 &R EoAk (A1) 8-L1900-1SC-60° Hydraulic pipe assembly| 2
20 271528520152 &R Bk (A1) 8-L2000-1SC-60° Hydraulic pipe assembly| 2
20 271528520153 &R EoAk (A1) 8-L2130-1SC-60° Hydraulic pipe assembly| 2
20 271528520154 &R Bk (A1) 8-L2300-1SC-60° Hydraulic pipe assembly| 2
20 271528520155 &R Bk (FL) 8-L2400-1SC-60° Hydraulic pipe assembly| 2
20 271528520156 &R EoAk (A1) 8-L2500-1SC-60° Hydraulic pipe assembly| 2
20 271528520157 R Bk (FL) 8-L2620-1SC-60° Hydraulic pipe assembly| 2




sif s (=% £ B8 d) /Short |ift cylinder (two—stage full free mast)

0

)@ ¢

55 /NO %45 /SN 4, #/Name Name 2 /QTY
271543518001 7T (M)(H=2500) Oil cylinder (M) ®76 xd63 x497 1
271543518002 ML (M)(H=2700) Oil cylinder (M) ® 76 x®63x597 1
271543518003 7T (M)(H=3000) Oil cylinder (M) ® 76 xd63 x747 1

A 271543518004 YT (M) (H=3300) Oil cylinder (M) ® 76 xP63 x897 1
271543518005 | ML (M)(H=3500) Oil cylinder (M)® 76 xP63 x997 1
271543518006 1T (M)(H=3700) Oil cylinder (M) ® 76 x®63 x1097 1
271543518007 7T (M)(H=4000) Oil cylinder (M) ® 76 x®63 x1247 1
271543515002 HLFH5E 25 LH1044-75 Lifting chain LH1044-75 2
272343515001  |ECFHHESRLH1044-73 Lifting chain LH1044-73 2
271544515001  [ECFHESRLH1044-77 Lifting chain LH1044-77 2
271544515002  |ECFHHESRLH1044-81 Lifting chain LH1044-81 2

B 272344515002  |#eFHEESRLH1044-85 Lifting chain LH1044-85 2
271544515005  |ReFHEESRLH1044-89 Lifting chain LH1044-89 2
271544515006  |RCHHHESRLH1044-93 Lifting chain LH1044-93 2
272343515002  |ECFHHESRLH1044-97 Lifting chain LH1044-97 2

C 271598510002  |ZHHEFA (P IRIED) Seal repair kit (middle cylinder) 1

1 A 57 2 el Shaft with 40 x50 x 6 _11 1

2 A oy DH40 x 48 x5 x 6.5 1

3 A R Built-in cylinder head 1

4 A RERINE] Built-in cylinder 1

5 A 14 Fr53X63X3 53 x63x3 block slice 1

6 A FTR The bottom right 1

7 A TEZEAT The piston rod 1

8 A LS The piston 1

9 A Y 7KIF58X63X13 Bearing ring 58 x63x13 1

10 A W15 57K 40X44X20 Steel back bearing 40X44X20 1

11 A oZ! & O-rings D68X3. 1 1

12 A LA %3t Hole with 53*63*6 11 1

13 940800600004 Hu4i 2H - P80 Holding hoop assembly ®80 1

14 271544520003  |$ERCZE Sprocket Rack 1

15 271544520002  |HEECERE Sprocket washers 5

16 940200500014 |85 HI7K780307-DI0XD3I5X21 Sprocket bearings 780307-D90X® 1




sif s (=% £ B8 d) /Short |ift cylinder (two—stage full free mast)

.

)@

/5 /NO %75 /SN 4. #%/Name Name & /0TY
17 271544520001 PERCEEGH Sprocket pin shaft 1
18 910401300018 T S PE R B GB894.1-35 Shaft with elastic retaining ring 2
19 910400100008 SEHREGBO7.1-12-200HV Plain washers GB97.1-12-200HV 1
20 910400500008  |3HEHEIGBI3-12 Spring washers GB93-12 1
21 910100400009 12#2GB5786-M12x1.25x25-8.8 Bolt GB5786-M12x1.25x25-8.8 1




ki (LKL BH) /Lift cylinder (two—stage full free mast)

A5 /NO /SN 4 #x/Name Name £ Z/0TY
271543516001  |Oil cylinder (R) ® 40 x®30 x1245 M L(R)(H=2500) 1
271543516002  |Oil cylinder (R) ® 40 x®30 x1345 MHEL(R)(H=2700) 1
271543516003  |Oil cylinder (R) ® 40 x®30 x1495 M L(R)(H=3000) 1

A 271543516004  |Oil cylinder (R) ® 40 x®30 x1645 M L(R)(H=3300) 1
271543516005 |Oil cylinder (R) ® 40 x®30 x1745 M L(R)(H=3500) 1
271543516006 |OQil cylinder (R) @ 40 x$30 x1845 JHEL(R)(H=3700) 1
271543516007 |Oil cylinder (R) @ 40 x$30 x1995 Y EL(R)(H=4000) 1
271543517001 |Oil cylinder (L) ® 40 x®30 x1245 L (L) (H=2500) 1
271543517002  |Oil cylinder (L) ® 40 x®30 x1345 L (L) (H=2700) 1
271543517003  |Oil cylinder (L) ® 40 x»30 x1495 7L (L)(H=3000) 1

B 271543517004 |Oil cylinder (L) ® 40 x$®30 x1645 Y EL(L)(H=3300) 1
271543517005 |Oil cylinder (L) ® 40 x®30 x1745 L (L) (H=3500) 1
271543517006  |Oil cylinder (L) ® 40 x®30 x1845 L (L)(H=3700) 1
271543517007 |Oil cylinder (L) ® 40 x$®30 x1995 Y EL(L)(H=4000) 1

1 A Cylinder block AN 2

2 A Hexagon socket head screw PN A AT Sk 0B AT 2

3 A Combination gasket H A B 2

4 A Shaft seal 30 x40x6 4hEr30X40X6 2

5 A DH30X38X5 DH30X38X5 2

6 A Retaining ring 418 2

7 A Cylinder head i & 2

8 A Steel back bearing 30X34X25 AN 47K 30X34X25 2

9 A O-rings D45X3. 1 O [E 2

10 A Retaining ring 48 2

11 A Right the piston rod UERGE i) 1

12 A Supporting ring for bore 35X40X10 [+ % 7#&¥£35X40X10 2

13 A The left cylinder joint Fe ik 1

14 A O-ring rubber OJEAG IR % 34 Pl 1

15 A Left the piston rod JEVEFERT 1

16 A Steel body ARES 1

A 271598510003 |Seal repair kit (lifting cylinder) BB E I (FE THEL) 2




HXE (=842 AH171%)/FORK ARM CARRIER (three—stage full free mast)
/5 /NO %75 /SN 4. #%/Name Name #&/0TY
1 271540511001 45T R IF 4 (825x878) Shelf welding (825x878) 1
2 910100300050  [#%4:GB5783-M12x30-8. 8 Bolt GB5783 M12x30-8.8 4
3 910400500008 7% % # B GB93-12 Spring washer GB93-12 4
4 910400100008 |- # B GB97. 1-12-200HV The flat washer GB97.1-12-200 HV 4
5 271538013001 WAERESCHBLAHE) Fork rack (three-stage full free 1
6 940200300003 7 AR ©70. b-range=43.5-47.5 Composite  roller &  70.6- 4
7 910401300018 % J 71 45 ) GB894. 1-35 Axis with elastic catch GB894.1-35 4

7
o




1M% (=44 8 B I1%)/MAST (three—stage full free mast)

A5 /NO /SN 4 #x/Name Name £ Z/0TY
1 910100300009 ¥R AH-GB5783-M6x12-8. 8 Bolt GB5783-M6x12-8.8 2
2 910400500005 7% % # B GB93-6 Spring washer GB93-6 2
3 910400100005 -+ 4 B GB97. 1-6-200HV The flat washer GB97.1-6-200HV 2
4 920200300003 #k#h FF X RZ-15GW2S-B3 Microswitch RZ-15GW2S-B3 1
5 272344511008 SR ITZRIFA 3600 Outer mast 3600 1
5 272344511001 SMITZRIFA 4000 Outer mast 4000 1
5 272344511002 SN ITRIFA 4350 Outer mast 4350 1
5 272344511003 SN ITZRIFA 4500 Outer mast 4500 1
5 272344511004 SMITZRIFA 4800 Outer mast 4800 1
5 272344511005 SR ZRIFA 5000 Outer mast 5000 1
6 272344010002 5 H &h © 20x55 With trunnion ®20x55 2
7 910400100006 4 [ GB97. 1-8-200HV The flat washer GB97.1-8-200HV 16
8 910400500006 7% 3% 4 8 GB93-8 Spring washer GB93-8 16
9 910100300022 2 #-GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 12
10 910100300056 2 #-GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 4
11 910400500008 7% % # B GB93-12 Spring washer GB93-12 4
12 910400100008 74 8 GB97. 1-12-200HV The flat washer GB97.1-12-200HV 2
13 272344021008 T3 B 5 4 4h Door frame fixed pin shaft 2
14 272344021080 it JE 2 O 30x O 38x25 Wear-resistant sleeve & 30x ¢ 4
15 A 3 bR Butter mouth 2
16 272344021006 | B #7#k Shields 1
17 272344513008  [¥I14)% 4 3600 Middle mast 3600 1
17 272344513001 TR IF4A 4000 Middle mast 4000 1
17 272344513002 TR IFA 4350 Middle mast 4350 1
17 272344513003 | I148F4 4500 Middle mast 4500 1
17 272344513004 | I148E4 4800 Middle mast 4800 1
17 272344513005  |F 11484 5000 Middle mast 5000 1
18 940200300001 8 AR O70-range=43. 5-47.5 Composite roller ® 70 = 43.5-47.5 8
18 940200300003 B AR O70. 6-range=43.5-47.5 Composite roller ® 70.6 = 43.5- 8
19 910401300018 Hh ) 7% M 15 E)GBB94. 1-35 Axis with elastic catch GB894.1-35 8
20 272344512008 P17 5 0% 43600 Inner mast 3600 1
20 272344512001 7 17 2205 54000 Inner mast 4000 1




1M% (=44 8 B I1%)/MAST (three—stage full free mast)

75 /NO %75 /SN 4. #%/Name Name & /0TY
20 272344512002 P 1T 3R 44350 Inner mast 4350 1
20 272344512003 P 1T 3R F4-4500 Inner mast 4500 1
20 272344512004 P 178544800 Inner mast 4800 1
20 272344512005 P 18R F4-5000 Inner mast 5000 1




RAEH (4L HHIT%E) /LIFTING PIPEING (three—stage full free mast)

=
-}
1

"
@,

23

Tn

A5 /NO %45 /SN 2 #x/Name Name % /0TY
1 271544029005 |4k (F) 10-M20x1. 5-M18x1. 5-60° Joint (straight)10-M20x1.5- 1
2 272344519001 RIERE B () Hydraulic steel tube assembly (left) 1
3 272344029003 B S Bk (90° ) 12-L610-2SC-60°  |Hydraulic pipe assembly| 1
4 272344529002  |i#&JEE & A% (H) 10-1285-15C-60° Hydraulic tube assembly 10-L285- 1
5 272344519003  [REMRE B () Hydraulic steel tube assembly 1
6 271598520002 5 Kk 1R Explosion-proof valve 1
7 272344519002  |WE & & (£) Hydraulic steel tube assembly 1
8 951000100003  |& kYGE& &K 15 Hose Clamp 1
9 910400500005 7% 3% # [ GB93-6 Spring Washer GB93-6 4
10 910200200036  |#%4TGB70. 1-M6x20-8. 8 Screw GB70.1-M6x20-8.8 4
11 272344519002 ME &R (E) Steel tube assembly (Main) 1
12 254144520040 3k () 10-M22x1. 5-M18x1. 5-60° Joint (straight)10-M22x1.5- 1
13 255044520132 W E & Tubing clamp 3
14 910100300022  [#F4£GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 2
15 910400500006 7% % # 8 GB93-8 Spring Washer GB93-8 2
16 910100500006  |#%#:GB31. 1-M20x90-8. 8 Bolt GB31.1-M20x90-8.8 2
17 271544529005 REMR (L) Mounting plate (main) 1
18 272344519102  |i#& & & A% (3) 12-1.2870-25C-60° Hydraulic tube assembly 12-L.2870- 1
18 281244519103  |i#& & & A% (3) 12-1.3080-2SC-60° Hydraulic tube assembly 12-L.3080- 1
18 254144520042  |#&JEE & A% (3) 12-1.3150-25C-60° Hydraulic tube assembly 12-L.3150- 1
18 271544529107  |i#& & & & A% (3) 12-1.3360-2SC-60° Hydraulic tube assembly 12-L.3360- 1
18 272344519103 |i#& & & A% (3) 12-1.3570-2SC-60° Hydraulic tube assembly 12-L.3570- 1
19 271544529004 |7 % ©84x18 (£ 4k) Pulley ®84x18(single) 1
20 255036020007  |#+& ©20X®13x19 Bush ®20Xd13x19 1
21 910400100008  [-F# B GB97. 1-12-200HV Washer GB97.1-12-200HV 1
22 910400500008  [## 5% ¥ B GB93-12 Spring washer GB93-12 1
23 910100300052  |#%#:GB5783-M12x40-8. 8 Bolt GB5783-M12x40-8.8 1




MABBREREE (=842 EBHITE)/Side shifter and pipeline installation(three—stage full free mast)

ﬁh

-2
e
N NN
%://f%\ Ejﬁi
= »’;”f\ \\19

J5/NO %75 /SN 4 #%/Name Name X% /0TY
272327520002 RIEE B )&(E)B-L3800-1SC-60° Hydraulic tube assembly (straight) 8 - L3800- 2
271529020155 4&}1,4 B );k(‘ (#)8-L3910-1SC-60° Hydraulic tube assembly (straight) 8 - L3910, 2

1 271527520004  |i& &€ & A% (E) 8-L4000-15C-60° Hydraulic tube assembly (straight) 8 - L4000- 2
271527520005 BRIEE -3 );k(‘ (#)8-L4200-1SC-60° Hydraulic tube assembly (straight) 8 - L4200, 2
271527520006 4&}1,4 B );k(‘ (#) 8-L4400-1SC-60° Hydraulic tube assembly (straight) 8 - L4400, 2

2 271530520104  [IH%P54x38(H.14) Pulley ® x38 54 (single slot) 1

3 271530520105  [#1Ed20xP13x33 Bushing ® ® x33 13 x 20 1

4 910400100008 |*F#REGB97.1-12-200HV The flat washer GB97.1-12-200 HV 2

5 910400500008 |[# ¥ EIGBI3-12 Spring washer GB93-12 1

6 910100300055 |###2GB5783-M12x55-8.8 Bolt GB5783 M12x55-8.8 1

7 271530520102 | B Hose clamp 1

8 271544001101 | XFLEF Double pipe clamp 5

9 910400100006 |*F#EGB97.1-8-200HV The flat washer GB97.1-8-200 HV 7

10 910400500006  |## I GB93-8 Spring washer GB93-8 7

11 910100300023 |##t2GB5783-M8x25-8.8 Bolt GB5783 M8x25-8.8 7
271530520151 BEE AR (#)8-L1990-1SC-60° -0 [|Hydraulic tube assembly (straight) 8-L1990- 2
271530520152 «&Efé/ ¥.n% () 8-L2050-1SC-60° -0 |Hydraulic tube assembly (straight) 8-L2050- 2

12 271530520153 |i& & & ¥ A% (H) 8-1L2140-1SC-60° —0 [Hydraulic tube assembly (straight) 8-L2140- 2
271530520154 |z & % ¥ a% (H) 8-1L2240-1SC-60° —0 [Hydraulic tube assembly (straight) 8-L2240- 2
271530520155 |i& & % ¥ A% (H) 8-1L2340-1SC-60° —0 [Hydraulic tube assembly (straight) 8-L2340- 2

13 271530511001 |VEEANE LR (B Hydraulic steel tube assembly 1

14 271530520103  |%#:HK Mounting plate 1

15 271527521003 [ HO74x46(XUHE) Pulley ® x46 74 (dual slot) 3

16 271530520106  |#EP20xD13x41 Bushing ® ® x41 13 x 20 1

17 910100300056 |##t2GB5783-M12x60-8.8 Bolt GB5783 M12x60-8.8 1

18 272042510001  |UF% 2% s (B 3h) Side shifter assembly (linkage) 1

19 910800100042 07 B -413. 6x2. 4 O-rings 13.6x2.4 2




BIgAEH (=% 4 8 H114)/SIDE SHIFTER AND PIPING (three-stage full free mast)

J5/NO %75 /SN 4 #%/Name Name X% /0TY
1 910100100056 ¥R AGB5782-M12x90-8. 8 Bolt GB5782-M12x90-8.8 1
2 910400500008 7% # B GB93-12 Spring Washer GB93-12 2
3 910400100008 74 8 GB97. 1-12-200HV Flat Washer GB97.1-12-200HV 2
2 4 254130520016 AT %E ©20x ® 13x43 Bushing ®20x®13x43 1
5 271527521003 T O 74x46 (ILAE) Pulley ®74x46 2
6 910200200038 ¥R 4TGB70. 1-M6x25-8. 8 Screw GB70.1-M6x25-8.8 4
7 910400500005  |## 3% # 8 GB93-6 Spring Washer GB93-6 4
8 271531020103 |E#k (=3L) Pressure Plate (three holes) 4
9 271530520102 | ¥ B =k Hose fixing plate 2
10 910400100006 -7 3 8 GB97. 1-8—-200HV Flat Washer GB97.1-8-200HV 8
1 910400500006  |## 3% # [8GB93-8 Spring Washer GB93-8 10
13— 12 910100300022 ¥R 4-GB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 4
13 271531020111  |i& & & & (A)8-L4300-1SC-60° Hydraulic tube assembly (straight) 2
13 271531020112  |i& /&% & & (A)8-L4500-1SC-60° Hydraulic tube assembly (straight) 2
Ay ) 13 272327520003  |i& & E & & (A)8-L4600-1SC-60° Hydraulic tube assembly (straight) 2
3 13 271531020114  |i& &% & & (E)8-L4800-15C-60° Hydraulic tube assembly (straight) 2
% 13 271527520008 |k &€ & A% (F) 8-15000-1SC-60° Hydraulic tube assembly (straight) 2
14 271531011001 |5RE & (WIK) Steel tube assembly (quadruple) 1
15 271530520103 |= %Ak Mounting plate 2
16 271544021302 |¥& &4k Pipe clamp 4
is 17 271544021303 |&M#% Cover Plate 4
o 18 910400500005  |7# 3% # B GB93-6 Spring Washer GB93-6 4
19 910100300014 ¥ A+GB5783-M6x35-8. 8 Bolt GB5783-M6x35-8.8 4
i 20 271530520151 |i& /&% % sk (A)8-L2050-15C-60° -0 [Hydraulic tube assembly (straight) 2
1 @ m Il 20 271530520152 |ig /&% % pk (A)8-12140-15C-60° -0 [Hydraulic tube assembly (straight) 2
1 20 271530520153 |i& /&% % Ak (&) 8-12240-15C-60° -0 [Hydraulic tube assembly (straight) 2
1'% % 20 271530520154 |#& /=% ¥ sk (1) 8-12340-1SC-60° -0 [Hydraulic tube assembly (straight) 2
j}"ﬂ 18\19 20 271530520155 | /&% % Ak (&) 8-12520-15C-60° -0 [Hydraulic tube assembly (straight) 2
6! 21 910100300056 | ¥ 12GB5783-M12x60-8. 8 Bolt GB5783-M12x60-8.8 1
15




faATERE (=84 8d) /Short lift cylinder (three-stage full free mast)

.

)@

55 /NO %45 /SN 4, #/Name Name 2 /QTY
271544518001 7T (M)(H=4000) Oil cylinder (M) ® 56 xd45 x497 1
271544518002 7T (M)(H=4350) Oil cylinder (M) ® 56 xd45 x597 1

A 271544518003 7T (M) (H=4500) Oil cylinder (M) @ 56 xP45x 747 1
271544518004 7T (M)(H=4500) Oil cylinder (M) ® 56 xd45 x897 1
271544518005 7T (M)(H=5000) Oil cylinder (M) ® 56 xd45 x997 1
272344515001 HLFHHES5LH1044-79 Lifting chain LH1044-79 1

A HLFHHE 25 LH1044-81 Lifting chain LH1044-81 1

B 272344515002 AT+ 525 LH1044-85 Lifting chain LH1044-85 1
272344515006 HLFH5E 25 LH1044-87 Lifting chain LH1044-87 1
272344515004 HLFH5E 25 LH1044-95 Lifting chain LH1044-95 1

C 271598510002 | SR (P AIET) Seal repair kit (middle cylinder) 1

1 A o7 2 Shaft with 40 x 50 x 6 _11 1

2 A il DH40 x 48 x5 x 6.5 1

3 A R Built-in cylinder head 1

4 A ARG Built-in cylinder 1

5 A 14 Fr53X63X3 53 x63x3 block slice 1

6 A FTR The bottom right 1

7 A TEZEAT The piston rod 1

8 A LS The piston 1

9 A Y 7KIF58X63X13 Bearing ring 58 x63x13 1

10 A 1Y i K 40X44X20 Steel back bearing 40X44X20 1

11 A o & O-rings D68X3. 1 1

12 A LA %3t Hole with 53 *63*6 _11 1

13 940800600004 |14 4H 18O Holding hoop assembly ®80 1

14 271544520003  |HERCZE Sprocket Rack 1

15 271544520002  |HEECERE Sprocket washers 5

16 940200500014 |85 HI7K780307-DI0XD3I5X21 Sprocket bearings 780307-D90X® 1

17 271544520001 PEECEEH Sprocket pin shaft 1

18 910401300018 T 3 24 B GB894.1-35 Shaft with elastic retaining ring 2

19 910400100008  |FEEGB97.1-12-200HV Plain washers GB97.1-12-200HV 1

20 910400500008  [3HEEEIGBI3-12 Spring washers GB93-12 1

21 910100400009  [i2#:GB5786-M12x1.25x25-8.8 Bolt GB5786-M12x1.25x25-8.8 1




ki (=842 BH) /Lifting cylinder (three-stage full free mast)

(]

]

J5/NO %75 /SN 4 #%/Name Name X% /0TY
271544516001 T (H=4000) Oil cylinder ® 35 x®40 x1295 2
271544516002 1T (H=4350) Oil cylinder ® 35 x40 x1425 2

A 271544516003 1T (H=4500) Oil cylinder ® 35 x®40 x1475 2
271544516004 1T (H=4500) Oil cylinder ® 35 x40 x1575 2
271544516005 T (H=5000) Oil cylinder ® 35 x40 x1625 2
274044510028 | FHHE45LH1034-99 Lifting chain LH1034-99 2
272344514001  |f#EF4£44LH1034-105 Lifting chain LH1034-105 2

B 272344514002 |24 4% LH1034-109 Lifting chain LH1034-109 2
271544514002  |#EF4£45LH1034-115 Lifting chain LH1034-115 2
274044010023 I EESLH1034-121 Lifting chain LH1034-121 2

C 271598510001 | % =23 A (A L) Seal repair kit 2

1 A DH35 DH35x43x5x6. 5 1

2 A 14 Fr35x45x3 Catch 35 x45x3 1

3 A i35 Shaft with 35 x45x6 1

4 A B 55 Cylinder head 1

5 A OZiJE O-rings D45x3. 1 1

6 A TEZEAT The piston rod 1

7 A ik spring 1

8 A ZZ s Buffer core 1

9 A ES The piston 1

10 A 5 IRE] Guide screw 1

11 A X AIFC35X40X14 Bearing ring C35X40X14 1

12 A L A cylinder 1

13 A O [E o-rings 1

14 A 7 % 1Rl Explosion-proof valve 1

wﬁ%




